TUV Rheinland Nederland B.V.

Return address P O box 337, 7500 AH Enschede, The Netherlands

Estilon BV

Att.: Mr. J. Thijssen
Bijsterhuizen 2219
NL-6604 LC
WIJCHEN
Nederland

Report

Project number : 89206780
Report number : 89206780.01br

Reccived:
One combined product consisting of a nonslip underlay and a textile floorcovering

marked as: “Luxerton with Axminster Carpet”;
TUV reference: MT14-49466.01

The samples have been received on the 03-10-2014. The samples are selected by the
applicant. The test house has had no influence on the sampling procedure.

Order:

To do an orientating test on the fire classification by determining the reaction to fire
according fo EN-1ISO 9239-1:2010 by testing one specimen and mention appropriate
classification of burning behaviour according to EN 13501-1:2007+A1:2009.

Test method:

Reaction to fire (radiant panel) : EN ISO 9239-1:2010,

Deviation of the standard : Reduced number of test specimens.
The specimen have not been cleaned.

Results:
See page two and three.

Appendix:
See page four up to and including five.
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Date
27-10-2014

Project number
89206780

Report number
89206780.01br

Phone number client
+31 24 64 85 348

Fax number client
+31 24 64 85 349

Article
Luxerton with Axminster Carpet

Appendix
| : Flooring Radiant Panel Single
Specimen Report — 2 pages

TRN applies General Terms &
Conditions which are filed at the office
of the Clerk for civil affairs at the Court
in Zutphen (the Netherlands) under
number 35/2010,

dated November 17th 2010.



Product description received from the client:

Nonslip underlay
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Report numher

Name : Luxerton 89206780.01br
Material : Polyester non-woven fleece with non-slip
latex film. Article .
Total thickness (mm) -3 Luxerton with Axminster Carpet
Total mass per unit area (g/m”) : 500 Page
215
Textile floorcovering
Name : Axminster Carpet
Pile yarn : 80% Wool , 20% Nylon
Total thickness (mm) 15
Total mass per unit area (g/mz) 12635
TEST RESULTS
»  Radiant Panel test ISO 9239-1:2010
Date of testing : 14-10-2014
Conditioning time, climate :>7days,23+2°Cand 50+5%
Description of substrate : Fibre cement board 6 mm, 1800+£200 kg/m3
conforming to EN 13238.
Sampling procedure : By contractor.
Description of cleaning used  : None.
Fixing method : None, loose laid.
* = manufacturer's declaration
, Peak light Smoke s
Test ; : . I
et SPECTINET | oy me spread (cm)| CRF (kW/m2) | attenuation | production nqlf atlye
orientation ; classification*
(%) (%.min)
1,1 37 6.0 31.7 148 Cfl -sl

Remarks:  No flashing, transitory- or sustained flaming observed.
The tested specimen has been extinguished manually after the end of test.

* The recorded CRF-value would imply this classification could be achieved,
according to EN 13501-1. It is only based on one sample, while four samples are
required for a final classification.
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Statements Project number

89206780
The test results only relate to the behaviour of the test specimens of the examined

product under the particular conditions of the test in laboratory conditions; they are not ~ Report number

intended to be the sole criterion for assessing the potential fire hazard of the product in 89206780.01br

use. The method might not be suitable if the product is exposed to much larger flames A pqicle

or heat radiant sources. Luxerton with Axminster Carpet

Page

The validity of this report will expire five years after its issue or directly after %15

alterations or modifications of the examined product (combination)(s) and/or the
criteria. This report shall not be reproduced, except in full, without the written
approval of the testing laboratory.

This document does not represent type approval or certification of the product,

Author: Review:
Mr. J. de Wolff

Ms. 1. Plerik //

All rights reserved,

Na part of this report may be reproduced, provided to and/or examined by third parties, and/or published by
print, photoprint, microfilm, in electronic forni or any other means without the explicit previous written consent
of TUV Rheinland Nederland B.V. The results are based upon the samples received and have not to be
representative for the total production. TUV Rheinland Nederland B.V. had no influence on the sampling.

In case this report was drafted within the context af an assignment to TUV Rheinland Nederland B.V., the rights
and obligations of coniracting parties are subject to the General Terms & Conditions for Advisory, Research and
Certification assignments to TU1 Rheinland Nederland B.V. and/or the relevant agreement concluded between
the contracting parties.

© 2010 TUV Rheinland Nederland B.V.



Flooring Radiant Panel Single Specimen Report

Standard
Laboratory
Sponsor
Date of test

Specimen deseription
Test name
File name
Test niumber in series

Flux calibration file name

Thickness (mm)
Density (kg/m?)

Test duration

Subsirate used?
Substrale

Fixing method
Conditioned?
Conditioning temp. (°C)
Conditioning RH (%)

Test Results

Time to ignition
Time to flameout
Extent of burning (mm)

APPENDIX I: Flooring Radiant Panel Single Specimen Report

Report produced with the Fire Testing Technnlagy FRPNoft safiware

CEN IS0 9239-1:2002

CTUV Rheinland Nederland BV,
: 89206780 Estilon BY JWI

s Ocl, 14 2014

s MT14-49466.01

s Prod i

: DAFRPFILESVI4100013.C8V
|

FCAFRPSOFTMCALIBWLX 14015.08V

230 minutes (1800 5)
:Yes

: Caleium silicate

L none

:Yes

123

50

: 2 minutes 03 seconds (123 s)
: 6 minutes 10 seconds (370 s)
0370

Critical flux at extinguishment (KW/m?) 15,99

page |
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Luxerton with Axminster Carpet
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HP-10 (kW/m?) 1 7.41
HF-20 (kW/m?) : 5.99
HE-30 (kW/m?) :5.99
Flame spread at 10 minutes (mm) 1 300
Flame spread al 20 minules (mm) : 370
Flame spread at 30 minutes (mm) (370
Penk light attenuation (%) 1 37.68
Time to peak light attenuation : 3 minutes 04 seconds (184 5)
Total integrated smoke (%5.min) 1 147.53
Potential classification : ()
Smoke production classification 15l

These results relate only to the bebaviour of the specimens of the product pnder the pasticular conditians of the test; They
are notintended ta be the sole criterion for assessing the poteatial fire barzard of the praduct in use.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Project number

89206780
Hepor praduced with the Fire Testing Technalogy FRPSof software page 2 Repoﬂ‘_ P
89206780.01br
Smoke Graph
100, Article

! Luxerton with Axminster Carpet
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Test name : Prod jf!
File name  : DAFRPFILESVIAT00013.C8V

Rake Results

Poswion (mm) Time (s) Flux (Wan?) Qsh (MEm?) Positton (mm) Time () Flus {(KWim?) Qsb (M/in?)

60 134 1.2 1.406 510 5 16
110 135 "5 1.332 560 - 3.0 -
160 145 9.9 1.322 610 - 2.6 -
210 159 9.1 1,295 660 - 22 -
260 187 8.1 1.352 710 - 1.9 -
310 762 1.2 4.713 60 - 1.6 -
360 816 62 4.366 810 - 1.3
410 . 5.2 . K60 . 1.3
460 - 4.3 « 910 - 1.2
Cominenls

Specimen was extinguished manually after end of test.

These tesults relate only (o the behaviour of the specimiens of 1he prottuct wnder the parcutar conditions of the test: they
are et inteniled fo be the sole eriterion for asessing the poteatial fire Wazand of the product in wse




